

**Handle Assembly - 294-115-555**

|    | NUMBER      | DESCRIPTION                              |
|----|-------------|--|
| 1  | 01-058      | SCREW, HEX HEAD THREAD FORMING, #8 X 3/8 |
| 2  | 01-130      | RIVET, 1/8 DIA X 1/2 LG, ALUMINUM        |
| 3  | 01-303      | WASHER, FLAT, 1/8 X 7/16 X 1/32          |
| 4  | 02-208      | HEAT SHRINK TUBING, 1/2 DIA              |
| 5  | 02-307      | CABLE, 2 CONDUCTOR, 22 AWG, SHIELDED     |
| 6  | 02-335      | SWITCH                                   |
| 7  | 02-336      | CONNECTOR, 2 POSITION                    |
| 8  | 02-563      | HEAT SHRINK TUBING, 1/8 DIA              |
| 9  | 04-078      | GROMMET, 5/16 X 3/4 X 1/8, RUBBER        |
| 10 | 04-397      | HANDLE STRAP                             |
| 11 | 294-115-030 | HANDLE WELDMENT                          |

|    | NUMBER      | DESCRIPTION                               |
|----|-------------|---|
| 12 | 294-115-082 | HANDLE PIVOT BOSS                         |
| 13 | 294-115-695 | FLANGED TENSION BUSHING                   |
| 14 | 294-115-709 | START STICKER                             |
| 15 | 760-019-226 | CONTACT TERMINAL, FEMALE, 18-24 AWG       |
| 16 | 809-865-205 | SCREW, HEX, 3/8-16 X 1-1/4                |
| 17 | 810-349-200 | SCREW, SOCKET HEAD, 1/4-20 X 1-1/4, PATCH |
| 18 | 844-065-002 | NUT, STOVER LOCK, 3/8-16                  |
| 19 | 947-367-141 | WASHER, FLAT, 3/8                         |
| 20 | 951-156-002 | WASHER, SPLIT LOCK, 5/16                  |
| 21 | A-0448      | HANDLE SWITCH BOX COVER                   |
| 22 | A-1028      | START SWITCH COVER                        |

